MAHARASHTRA POLLUTION CONTROL BOARD

Minutes of 12t Consent Committee Meeting (Agenda C) of 2024-2025 held on 12/12/2024 at 3:00 pm at MPCB, HQ, Sion, Mumbai.

The following members of the Consent Committee were present:

1.

2.
1.

4.

Dr. Avinash Dhakne, IAS, Member Secretary,

Maharashtra Pollution Control Board, Mumbai — Chairman
Shri. R. G. Pethe, Retired WPAE, MPCB -- Member
Shri V. M. Motghare (Joint Director (APC),

Maharashtra Pollution Control Board, Mumbai -- Member

Mr. Shankar Waghmare, Joint Director (WPC),

Maharashtra Pollution Control Board, Mumbai

-- Member Conveyor

Chairman of the committee welcome the members of the committee and allowed proceeding of the meeting to start.
[...]
370542.846 SqMitrs
Environmental clearance:

P has obtained revalidation of EC vide letter dtd. 19/12/2018 from SEIAA,
GOM. The EC is valid upto 10/7/2024 as mentioned in revalidated EC.
The EC validity was expired however PP has not submitted revalidated
EC.

Approved Plan/CC: Applied for plain renewal of consent.
Present construction status- PP has submitted architect certificate in
which mentioned constructed BUA 105907 sq. mtrs dated 19/9/2024 .
. Capital Investment: Rs 276.62 Cr (earlier Capital Investment:271.88Crs)
Consent fees paid: PP has balance fees of Rs:499067/- as per renewal of
consent dated 11/8/2023 (UAN No.169575) and paid consent fees
Rs.54173/- hence total fees paid = 553240/- for one term and Rs:15000/-
for increase CI.

Previous Bank Guarantee-

Submitted BG of Rs. 25 Lakhs as per consent condition which is valid
, : upto 05/11/2024
. \ STP Capacity- 450 CMD Capacity. Sewage generation 168 CMD (

‘ provided | STP of capacity 90 CMD in phase-I & 4 STPs of capacity 90
CMD each in phase-II area (Total capacity 450 CMD). All STPs are on
phytorid bed-based technology.)

OWC Status: Provided OWC-300K g/day.

Decision-

After due deliberations, it was decided to grant of Renewal of Consent to

operate (Part) for Building Construction project for residential and

commercial township project having total plot area 606200 Sq.mtr &
Completed construction BUA of 105907 Sq.mtr out of 370542 .846

. sq.mtrs. by imposing following terms and conditions :-

i. PP shall comply with the consent conditions and extend BG of Rs.
25 Lakhs towards compliance of the same.

38 MPCB- NATURAL Approved | 31/07/2025 | WPC Committee noted that industry has applied for Renewal of Consent to
CONSENT- SUGAR AND Renewal of Operate for 2500 TCD Sugar unit.
0000216703 ALLIED Consent
INDUSTRIES |
Page 37 of 56
Renewal MoM 12™ CC Meeting of 2024-25 dated 12/12/2024

Q.

4




LTD UNIT-2

Previous consent was granted on 29/12/2022 with validity up to 31/07/2024

184,185,133 for Sugar @ 7500 MT/M with 2500 TCD capacity. *

GUNJ,

SAWANA

MAHAGAON Industry has provided Primary, Secondary and Tertiary ETP for the
treatment of industrial effluent. ETP with Capacity 250.0 CMD comprises
oil & grease tank, equalization, Anaerobic Digestor, Aeration, Secondary
Clarifier, Sand filter & Carbon filter.
Industry has installed OCMS to ETP & Boiler stack and connected to MPCB
and CPCB server.
Not submitted BG’s of Rs. 10.0 Lakhs + Rs. 10.0 Lakhs & same are valid
upto 30/11/2024. Original BG submission acknowledgement copy not
submitted.
After due deliberation it was decided to grant Renewal of Consent to
Operate for 2500 TCD Sugar unit.

" Consent shall be issued after verification of original BG submission & 12

% interest, if any.

39 MPCB- ADIVASI Approved | 31/7/2025. WPC The Committee noted that -Industry has applied for Renewal of Consent to
CONSENT- SAHAKARI Renewal Operate for production of SUGAR -4200 MT/M; MOLASSESS — 2300
0000217095 SAKHAR MT/M, BAGASSE - 13000 MT/M, PRESSMUD -1400 MT/M with

KARKHANA increase in production quantity.
29/1,227/1,2 Previous content details:
VILLAGE Consent to operate granted dated 16/3/2024 for production of SUGAR -
DOKARE 3700 MT/M; MOLASSESS — 1500 MT/M. BAGASSE — 12250 MT/M,
TAL.NAVAPU ! PRESSMUD -1125 MT/M { Cane crushing capacity:1250TCD) and said
R ‘ consent is valid upto 31/7/2024.
DIST.NANDU Consent to establish granted for expansion without change in production
RBAR Quantity . (Crushing capacity increased from 1250 TCD to 2500 TCD)
NAVAPUR dated 16/3/2023. Also mentioned in consent condition that- * Preduction
Quantity Remains unchanged, expansion is only for Crushing capacity
from 1250 TCD to 2500 TCD”
Water and wastewater management
Effluent Generation: Sewage: 80 CMD({existing:40CMD)}, Industrial
effluent: 250 CMD (existing:125CMD),
Page 38 of 56
Renewal

MoM 12 CC Meeting of 2024-25 dated 12/12/2024

¥

L




Treatment system:
Industry has provided ETP having capacity of 2504 CMD which comprises
of primary and secondary treatment arrangement
Disposal: Treated effluent is used on land for irrigation however land is not
mentioned.
OQCMS Status: Details are not submitted for air and water.
Air Pollution Aspects:
Boiler of capacity :45TPH (existing 35TPH mentioned in earlier consent)
with fuel as bagasse and provided dust collector and wet scrubber as Air
Pollution Centrol system and provided stack height:65 mitrs.

JVS exceedance observed for AAQM, TPM, and ETP parameters for dated
. 05.12.2023, 16.01.2024, and 06.02.2024
Capital Investment: Rs. 71.55 Crs.
BG status:
Bank Guarantee of Rs. 5 Lakh & Rs 7.5 Lakh & Rs.1.75 Lakh
acknowledgment copy not uploaded as per consent to operate dated
16/3/2024. BG Rs. 6.25 Lakh forfeiture record not uploaded.
BG of Rs:5.0 Lakhs as per Consent to establish is not submitted.

Paid Fees: Industry has paid consent fees Rs. 100000 /- for 1 term.
Decision:-

After due deliberation, it was decided to grant renewal of consent to operate
for sugar unit with expansion.

The consent is issued after submission of Bank Guarantee of Rs. 5 Lakh &
Rs 7.5 Lakh & Rs.1.75 Lakh as per earlier consent to operate dated
16/3/2024 and applicable 12% BG interest charges.

40 MPCB- Shri Ganesh Not ———- WPC The Committee noted that — PP has applied for Renewal of Consent to
CONSENT- Sahakari Sakhar | Approved operate for existing consent of 1750 TCD sugar unit.
0000213623 Karkhana, Ltd. | Renewal Previous content details:
Gut No. 55 Earlier obtained renewal of consent to operate dated 12/11/2021 which is
. Ganeshnagar, valid upto 31/07/2024 for Sugar — 5512 MT/M, Bagasse — 13200 MT/M,
Rahata Rahata Molasses — 2100 MT/M and Press Mud — 2100 MT/M.

Environmental Clearance Details: - NA

Water and waste water management

Source of water supply: -- irrigation dept.

Effluent Generation: Sewage: 20 CMD, Industrial effluent: 175 CMD
Treatment system: (ETP Capacity:250 CMD)

Page 39 of 56
Renewal MoM 12" CC Meeting of 2024-25 dated 12/12/2024

A .

o




Trade Effluent- ETP is provided consists of Primary and Secondary
treatment & sludge drying bed.

Domestic Effluent- Septic tank & Soak pits.

15 days capacity storage tank. Industry has provided OCEMS to ETP outlet
however during visit not found operational and not connected to CPCB
server

Industry has not provided CPU for sugar condensate

Disposal: On land for irrigation on 25.09 hectors of land.

Air Pollution Aspects:

Industry has provided 25 TPH and 40 TPH bagasse fired boiler with wet
scrubber followed by stack of height 40 Mtr..

OCMS Status: The industry has provided Online Continuous Effluent/
Emission Monitoring System to the ETP Qutlet and Stack but not connected
to CPCB server.

JVS Results: The ETP outlet dated 17/11/2023 is exceeded consented
standards for TDS (2218 mg/l) , SS{112 mg/l) and COD(3472 mg/) ,
BOD(1280) parameter.

BG status:

Industry has submitted BG’s of Rs. 2.5 and 5.0 Lakhs with validity of
31/12/2024 as per consent condition

Earlier BG of Rs:1.25 Lakhs is forfeited as per consent and for details of
BG forfeiture information is called from RO Nashik by email.

Capital Investment: Rs: 16.53 Crs (Earlier consented Rs. 60.92Crs)

Paid Fees: Rs. 100000 /- as a consent fee

Decision: -
After due deliberation, it was decided to issue Show Cause Notice for refusal
of consent on the basis of-
1. PP has not submitted proper justification for decrease in capital .
investment from Rs:60 Crs to Rs:16.53 Crs.

41 MPCB- Shri Sant Approved | 31/07/2025 | WPC Committee Noted: The application for renewal of consent to operate for the
CONSENT- Kurmadas Renewal of sugar manufacturing unit was reviewed. The case details are as follows:
0000216180 | Sahakari Sakhar | Consent .
Karkhana Ltd. 1. Application For:Renewal of Consent to Operate for a sugar
Gat No. ‘ manufacturing unit with a cane crushing capacity of 1250 TCD for
the following products: Sugar: 5850 MT/M Molasses: 1500 MT/M
Page 40 of 56
Renewal MoM 12" CC Meeling of 2024-25 dated 12/12/2024

o

-
é




99,101,102 S.M. Bagasse: 112500 MT/M Pressmud: 1500 MT/M  Capital

Ganpatrao Sathe Investment: Rs. 63.1503 Cr.
Nagar,Padsali . ]
Madha 2. Previous Consent Details: Consent to Operate was granted on

26/01/2024, valid up to 31/07/2024, for the same products and
production quantities.

3. Water Pollution Control; Trade Effluent: 170 CMD, treated in an
ETP with a design capacity of 170 CMD, consisting of bar screen,
oil & grease removal, effluent collection, flash mixer,
neutralization, primary clarifier, aeration tank, secondary clarifier,

. SDB, and pressure sand filter. Treated effluent (70 CMD) is utilized

for irrigation on 16.18 hectares of land (own or through bilateral
agreements).

4, Effluent carrying line is currently uncovered, posing risks of
material ingress. The industry has assured the covering of the
system to prevent contamination.

5. The industry plans to reduce wastewater generation to 100 liters per
ton of cane crushed in the upcoming season. A 15-day treated water
storage tank is installed for periods with no rrigation demand.

6. The industry has assured compliance with CREP guidelines.

7. Domestic Effluent: 10 CMD, treated in a septic tank with a soak pit.
The treated effluent is recycled back for flushing and gardening.

8. Molasses Storage: Leak-proof molasses storage tanks installed as
per CREP guidelines to prevent spillages, especially during bumper
production seasons.

9. Air Poliution Control: Boiler: 35 TPH capacity with a wet scrubber
. and a common stack height of 65 meters. Bagasse {12.50 MT/day)
is used as fuel. DG Sets: Two DG sets installed (300 KVA and 365
KVA) with acoustic enclosures and stack heights of 5 meters each.
Diesel consumption for each is 45 L/day.

10. Hazardous Waste Management: Used/Spent Oil: 200 Kg/M, mixed
with bagasse and used as fuel in the boiler or sold to authorized
recyclers.

Page 41 of 56
Renewal MoM 12" CC Meeting of 2024-25 dated 12/12/2024

[0'g

-
P4




11. Non-Hazardous Waste Management: Boiler Ash/Fly Ash: 6.0
MT/M, sold to brick manufacturers or used as compost filler. ETP
Sludge: 2.0 MT/M, utilized as manure or soil conditioner.

12. Green Belt Development: 650 indigenous trees have been planted,
and a green belt has been developed within the factory premises.

13. Bank Guarantee Status: A bank guarantee of Rs. 5.0 Lakh has been
submitted for operation and maintenance (O&M) of the pollution
control system, valid up to 22/09/2025.

14. Fee Payment Status: Fees of Rs. 2,00,000/- and Rs. 1,00,000/-
balance have been submitted as per the previous consent. .

15. SRO Remarks: The Board issued an ID on 9/8/2024, noting the
following concerns: Industry has not yet submitted the BG of Rs.
10 Lakh as mandated. CPU has not been provided, and the industry
has proposed an upgrade to its pollution control system.

Decision:
After due deliberation, it was decided to grant renewal of consent to operate
for the sugar manufacturing unit with the following conditions:

1. The consent shall be valid up to 31/07/2025.

2. The industry shall ensure the immediate submission of a BG of Rs.
10 Lakh as per the ID issued.

3. The industry must complete the covering of the effluent carrying
line to prevent ingress of bagasse and materials and submit a
compliance report.

4. The proposed upgrade of the pollution control system, including
CPU installation, must be implemented, with progress updates .
submitted quarterly.

5. All CREP guidelines must be strictly adhered to, and the industry
shall submit a compliance report.

42 MPCB- Nilemore by Approved | 31/05/2026 | WPC Committee noted that
CONSENT- Anil R. Gupta as | Renewal
0000206291 per establish 1. Applied for Renewal of Consent to Operate for Part I Residential
Nilemore Vasai cum Commercial Project at for Total Plot Area of 3,80,650
Page 42 of 56
Renewal MoM 12" CC Meeting of 2024-25 dated 12/12/2024

o

-~

-




Sq.Mtrs & for construction BUA of 3,62,388.26 Sq.Mtrs out of
Total Construction BUA of 6,88,154.56 SqMtrs.

2. Obtained consent to Establish for Total Plot Area of 3,80,650
SqMtrs and for Total construction BUA of 3,63,840.99 SqMtrs
on 17/08/2013.

3. Obtained Revalidation of consent to Establish with Expansion
for Total Plot Area of 3,78,746.39 Sq.Mtrs & construction BUA
of 3,25,766.3 Sq.Mtr out of Total Construction BUA of
6,88,154.56 8q.Mtrs as per EC; on 09/11/2022.

4. Obtained renewal of Consent to Operate (Part I) for Total Plot

Area of 3,80,650 Sq.Mtrs & for Completed construction BUA of

. 3,62,388.26 Sq.Mtrs out of Total Construction BUA of
6,88,154.56 SqMtrs on 22/06/2023 valid up to 31/05/2024

5. Obtained EC for total plot arca 380650 Sq. mtrs. and total
construction Built up area 688154.56 sq. mtrs on 20/05/2022.

After due deliberations, it was decided to grant of Renewal of Consent to
Operate for Part | Residential cum Commercial Project at for Total Plot
Area of 3,80,650 Sq.Mtrs & for construction BUA of 3,62,388.26 Sq.Mirs
out of Total Construction BUA of 6,88,154.56 SqMirs after 12% BG delay
, E submission penal charges of Rs. 154521 by imposing following terms and
conditions :

i. PP shall comply with the consent conditions and extend BG of Rs.

10 Lakhs towards compliance of the same.

ii.  The treated domestic effluent shall be 60 % recycled for secondary
purpose such as toilet flushing, air conditioning, cooling tower
make up, firefighting etc. and remaining shall be utilized on land
for gardening and connected to the sewerage system provided by
local body.

. iii. Project Proponent shall provide Organic waste convertor with
composting facility.

iv. Project Proponent shall make provision of charging port for
Electric vehicles in at least 30% total available parking area.

v. PP shall comply with the provision of Construction & Demolition
Waste management Rules 2016.

Page 43 of 56
Renewal MoM 12 CC Meeting of 2024-25 dated 12/12/2024

Qs

-

o




vi.  Project Proponent shall take adequate measures to control noise
and dust emissions during construction phase.

43

MPCB-
CONSENT-
0000216583

Shri Dutt India
Pvt.Ltd (Dairy
Division) Gat
No 127 to
132,135/2 Gat
No 127 to
132,135/2, A/P
Hamidwada,
Tal-Kagal, Dist-
Kolhapur Kagal

Approved
Renewal

30/4/2025 WPC The committee noted that- Applied for renewal of consent to operate for

the production of Pasteurized Milk - 200000 MT/Day, Butter - 2 MT/Day,

Lassi/Dahi - 1 MT/Day, Ghee - 1 MT/Day, Amarkhand - 1 MT/Day,

Shrikhand - 1| MT/Day, Pedha/Barfi - 0.5 MT/Day, Basundi - 0.5 MT/Day,

Skimmed Milk Powder - 10 MT/Day, Paneer - 1.5 MT/Day and Flavoured

Milk - 1| MT/Day.

Previous consent : Renewal of consent to operate granted dated 15/2/2022

for milk processing and milk products dated 15/2/2022 and said consent is .

valid upto 30/4/2024.

Effluent details : water consumption - Domestic is 7.5 CMD, Processing-

230 CMD, Industrial cooling- 12CMD and effluent generation is as :

Domestic effluent: 6.2 CMD.

Trade effluent: 210 CMD

ETP status : ETP Capacity: 225 CMD capacity ETP consisting

of Primary , secondary and tertiary treatment systems.

Disposal: Treated effluent is used on land for agriculture, having 10.15 acrg

own land and 7.9 acres the bilateral agreement with farmers.

APC status: Industry has provided Briquette/Bagasse /Coal fired Boiler 1

& 2 (5TPH & 2 TPH) Multi Cyclone Dust Collector & 30.0 mtr height of

stack.

DG Set of capacity:250KVA and 125KVA with acoustic enclosure is
provided.

JVS analysis results: Out of two JVS results of ETP outlet dated

24/01/2024 and 11/9/2024 , one Report dated 11/9/2024 is found exceeded

the consented limit for parameter BOD(180 mg/l), COD (725.6mg/1)

Bank guarantee status: They have submitted BG of Rs. 3.5 Lakhs and Rs.

1.5 Lakhs both are valid up to 22.04.2030 . .

Capital investment: Rs. 55.35 Cr (earlier- Rs. 37.41 Cr -increased CI by

Rs. 17.94 Cr)- justification for increase in CI not submitted.

Details of Fess: Rs. 1,00,000/- paid and Rs:50000/- paid for increase in

Cl

Penal Fees:-Rs: 53699.00 paid for late submission of application.